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& T #LLIBAl YLDO2-18V2AIl 5INR19/65 18V 2. 0Ah 36Wh
S L AR Chinese
Name of Sample £x /
English
b5 1119090173
Sample No.
EX 0 LB AT B E]
Consignor J
L Wb ol i ) T FLATT ST AR A 5 A B =]
Manufacturer SHANGHAI ELECTRIC TOOL RESEARCH INSTITUTE GROUP JIASHAN CO., LTD
Wik BEE CRTERITEm @y 15 WKRAarET I

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38. 3

AR CRTRREDEMARN R RRMARHET I

¥ & A
%Jﬂiﬁﬁ'4i ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38. 3
*omihA AT
thart Mt s
Appearance Black Plastics cement shell
A ouit 2 B 9019-09-11 FrRlFeie B 4 2019-09-25 ~ 2019-10-24
Accepted Date Test Date
R E i BERRIIL A gl vy SRR T RETE AL B
s Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
KR, GHRTAHAR (CRTREEMAERNCE R AFRAET U
ST/SG/AC. 10/11/Rev. 6 Amend.1 38. 3#xAEZEf .
M 24 |The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria SE4SG/AC. 10/11/Rev.6
Conciusion Amend. 1 38.3 K. ': A
AR
AT Oarey O SO 1085
P w75 sl it 4 Rechargeable Lithium Battery. / ;T : 'v* (2
/. |
Comment _
Ny
i R / S &7
: /
Consignor
deiscs) Post Code
E2% I/ | RRF LA %@% S TE"Z{
Approver: G Checker: Compiler:
RE

Title:

1l S TR (Vice chief engineer)
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j 2 AN B & AF R ERSAFRFRT B 2 AR &ii
Name of Test Standard requirement or The .
No. s Clatee NURbEr orEsiana ATt Test Result | Conclusion | Remark
:g)ﬁ?@ (TR B @i KRR TR
4 AET M ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 |y ptsgs 1
1 ﬁfﬁmm BT 1 SJ:!&H Appendix 1 X /
Altitude UN Manual of Tests and Criteria eyl
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T. 1
g&glﬁ CRF s M Pism 45 iR96 Rbx
R AEFED ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ) k4 2
2 WRT. 2 315 s
Thermal test UN ;:lanual of Tests and Criteria Sl g Pa'._lsfid /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
%g (iffépﬁﬁw/iiiﬁﬂ‘lﬂﬁ(’ﬁ R FbR
= ~JIt» ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 | RfE% 3
3 ; #EZjJ. KT 3 é‘ézﬁl\ppendix 3 L /
Vibration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend.1 Section
38.3 Test T.3
%ﬁ% (K FRRBYEHMRLD RRAGE
ik ! ) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLff{5% 4
! Shock "™ Sy See Appendix 4 it /
oc UN Manual of Tests and Criteria Ve
ST/SG/AC.10/11/Rev. 6 Amend.1 Section
38.3 Test T.4
zﬁtﬂ CETFRaRBTPE MRS U
= SEJE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ¢z 5
5 SHALE WRT. 5 S:E Appendix 5 4k /
External short |(N Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend.1 Section
38.3 Test T.5
%";" (%;J‘ﬁ;l‘ﬁﬁ%/i@;ﬁﬂ‘l};ﬂil‘ﬁ R FbR
E ) ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 | Iyl k(3 6
6 iy | LRT. 6 S)zgif\fpendix 6 ok /
Impact [UN Manual of Tests and Criteria Passed
|ST/SG/AC. 10/11/Rev. 6 Amend.1 Section
38.3 Test T.6
;If)é;_c}if;? (KT RRINYERORILD KRR
> EF /) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | I, B4 3¢
7 S WRT. 7 sJLegﬁ/%;panix 7 ik /
Overcharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend.1 Section
38.3 Test T.7
?f*?ﬁ (KT RRRDEBMERT SRR
N EFI1) ST/SG/AC.10/11/Rev. 6 Amend.1 38.3 | (1 B3
g [ B fGers S S e | 28 /
Forced dlSCharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 3
38.3 Test T.8
R I3 At HBEIRIE:21°C-23°C ERBEHLILE - /%
Test Environment Ambient temperature:21°C-23°C;Ambient humidity:/%
Condition
AR A )
Test Item
2 OBBHA, == -
Subcontracted Test f0xHT | £ & / =) /
Condition Subcontracted | Name Post Code
Laboratory W ht / W35 /
Address Tel
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A5 1 WARE LA | Ak
No. Name of Test Items | Altitude simulation
1s Y s
e KRB Bef RBE Aft :
Y5 Sample Status RE Frk /R V% Fr#®/E | Mass Loss | Residual ﬂ]..?;
Sample Mass ocv Mass oCVv OCV  |Other
No. /g N /g A% /% /% Event
00 | jpraens | @625 [ 20068 [ 41671 | 20,68 0.01 99.95 | o
e A
002 | somrt e | 4575 | 20067 | 4562 | 20ies 0.03 99.95 | o
e A
003 | orrore | 41521 | 20 cgfMERs 14 | 20,64 0. 02 99.90 | o
Lo S
004 | oraeerd | a16.50 | 20480 | 4%840 | 20.70 0.00 | 100.00 | o
50YCe A7t
005 | moerarr= o | 415.08 | 20887 | 413e | 20.66 0. 01 99.95 | o
- _v..’.‘v_.{\‘- &
006 | sonraere | 416, 26miE0RGTS SR IRlneco 66 0.01 99.95 | o
5 e A g
007 | gocomens {GEM | dec | 41508 | 20N EE0.00 | 99.95 | o
T A
008 gﬁcﬁﬁcéﬁ{‘fﬂ;ﬁgeﬂ 415. 25 20. 65 415. 25 20. 64 0. 00 99. 95 0

P This space intentionally

left blank

ZiE: L-R V-RA DA R-20% P-R K -k, LBA. LR, Lz,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

FAK .
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F5 5 BRWAE £AR | AR
No. Name of Test Items Thermal test
: g o
#‘?ﬂ *’%B"ﬁ:‘yi;%} ﬁg‘ﬁ\ﬁﬁ- Before ﬁ%g After )ﬁ-%éﬁk @]%%)}.— -P:-/Ftl.’.!
%‘%‘ Sample Status }ﬁ-% ﬂ'% ®, /% )ﬁ'_% F34-d, /& | Mass Loss| Residual %g
Sample Mass ocv Mass ocv OCV |Other
No. /g N /g N 1% /%  |Event
1CYCHE A 7 HA ) ‘ . -
001 (o Bull et | 1621 20. 65 416. 44 20. 34 0. 00 98. 50 0
1CYCSEA 7 L 5 @ac 90 AR = ‘
002 164E Folly hacged || 115162 20. 66 415. 91 20. 35 0. 00 98. 50 0
1CYCEA TR, . . e
003 | iR | 415.14 | 20.648MEHR. 37 | 20.34 0. 00 98.55 | o
004 | pccmErE | 416.49 | 2048 | 4M@A70 | 20.36 0.00 | 98.36 | o
005 | gpancimeii | 415.04 | 20886 | 415885 | 20.34 0.00 | 98.45 [ o
006 | posomen® | 416, 2aaiARNGOSSSTOR N a0, 35 0.00 | 98.50 | o
007 | goiocmene @SN, | aBles | 4160080 | 20NGEMMM0.00 | 98.50 [ o
008 | jpoocicmares S5 25 | o4 | 41586 | 20.34 0.00 | 98.55 | o
J“FQIL'“']"‘ This space intentionally

left blank

&ix: Ll V-RA D-FRR R-KE F-RK -k, LkA. A, LEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 3 RATE LA | e
No. Name of Test Items | Vibration
R Bk A ﬁgﬁ'ﬁﬁ_ Before RIESE After it i FlowE | L,
%5 Sample Status RE FEbEl RE F#& 8, & | Mass Loss | Residual %
Sample Mass oCcv Mass OoCV oCcv Other
No. /g A% /g A% /% /% Event
0L | o nis s | A162& | 20034 | 4ibi23 | 20,31 0.05 99. 85 0
00p | giim=me L (Parg Bu il 20.95 [ 415068 ||l 20.582 0.06 | 99.85 0
008 | |qirmsdtim | 415.37 | 20.344MEHE 19 | 2031 0.04 | 99.85 0
004 | encEAR | 416.70 [ 20.38| 41G0 | 20.33 0.06 | 99.85 | o
005 | paemshR | 415,25 [ 2088 | 41580 | 20.81 0.04 | 99.85 o
006 | jemcorents | 416, 20 EEURHERNSEGRE S 20, 3 0.06 | 99.85 0
007 | jeorenerk . JEEEEPUC | 284 | 415. 9 | 20N 0. 04 99. 85 0
008 | ecrutiia iNia15 46 | 2fs4 | 415.%8 | 20.30 0. 05 99. 80 0
uraen ove e
&z L-#H V-RA D-M4k R-BRA F-RK -k, LRA. MK, L. LK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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5 ; R B £ AR phiti
No. ' Name of Test Items Shock
X X B Aft
#a| maps |[—omBbdne | REEAy | gpums imee| s
%% St St;:us e | FRLE| BE 349, /& | Mass Loss | Residual | L%
Sample . Mass oCcv Mass oCcVv OCV | Other
e /g N g N /% 1% Event
000 | o mir e | 216,231 20.31 (| aman ||| 2.2 0.00 | 100.00 | o
Mt e
002 | tonie e | 5680 2032 Iaipiez 2002 0. 01 100.00 | o
003 | s | 41519 | 20,3 IEE 13 | 20.31 0. 01 100.00 | o
R e
004 | jenm=ns | a16.50 | 20.3F | 41cls | 2032 0. 01 99.95 | o
005 | smercera | a15.10 | 2088 | 41586 | 2030 0. 01 99.95 | o
006 | somraiend | 41aasBNDGRET | 416, GUNE d0ieE 0.00 | 100.00 | o
007 | oot I o3 | 20831 | 415.88 | 20.90 0.01 | 100.00 | o
" -—‘:4
008 | gsciemnes ool 415,25 | 20830 | 415.19 | 20.30 0. 01 100.00 | o
J{. f‘ ,/;\e i-’ [This spalc:ftil}ntle;;tkionally

Hix: Lk V-RA D-MK R-2E F-RK 0-RF. RAA. LA, RHE. RRK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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) : KRR B 2 A S5 Saki

oL : Name of Test Items External short circuit
Hams HaRA i ESE R Y
Sample No. Sample Status M Externﬁé:Temperature Other Event

001 ICYéCEE??jhgijigud 96.4 0

002 1010 Tty chargod 3. 6 o

003 l(IYécgiﬁ?fE;%ged 57.95 Y

004 lCYécggfﬁithjiged 88. 0 0

003 2500C Furty eharged .1 0

006 J5CKC Pully aharged 56.0 0

007 2503?&%??&;@ 56.6 9

LA ZECigcgﬁﬁfﬁ;ﬁrged ik 2
R AE This space intentionally left

hlank

#iE: D-fA4k R-AEL PR K 0-Afik. LAK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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S g BAAE LA |
No, Name of Test Items Impact
H b5 SRS Ry STk SV 8 HATLE
Sample No. Sample Status Max. Ex{erfﬁ;empcrature A an
o ICYI(S YE&J‘!? Ogﬁfffity 23.4 0
41e lCYICCYE( 0%50(%af§3i1 ty 153 0
il L0YC 50X Copacity 23.9 o
et
el lCYICCYSCU%S Uéeagf ity 36. 2 o
L 1CY1(:CY5C0%50§f£iW 24.9 o
=
e J50YC Y5C0%5036$§ ity 122.3 0
fid 2502\'5(? Ys%%s Oga?aility 29.2 0
i oy ol 23.2 =
ik 25C2Y5(§: YS%%E (?a?fj}ity 81.1 o
A
i 25021(55 YE%%Sogﬁrafity 24.8 0
BlEap | seach ilLtle;ntkionally left

&iE: D4R F-R K 0~k AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% . RUAR LA | LA

No. Name of Test Items Overcharge
BT AR A A F
Sample No. Sample Status Other Event

(9 méc;(iﬁ:t fﬁ:igcd -

020 1(?Yéclgﬁﬁ?§$ged 2

021 mécfgﬁ? fﬁﬁged O

022 lCYKIZCEEﬁ?\-:ﬁEged 9

023 2500C Furly ahatged ¢

o A e

L 25(:32%%}*_@;%@:1 0

025 25CYC Furly ehasged 2

026 250K Rl sharged 0
PLF A This space intentionally left blank

Fik: DRIk F-RK 0-Kfk. TAX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 3 AR A B LA s il TS H
No. Name of Test [tems Forced discharge
*‘%ﬂ%%% #fﬂ-ﬁ#\:} ﬁ‘k&:ﬂl%
Sample No. Sample Status Other Event
1CYC5E-4 i, 0
027 1CYC Fully discharged
1CYCH5E4 i o
028 1CYC Fully discharged
1CYCHE A o
029 1CYC Fully discharged
1CYCSEASTH 0
030 1CYC Fully discharged
1CYCSEA R H 0
031 1CYC Fully discharged
S 1CYCSEAS i H o
032 1GYC Bully discharged
1CYCSE AT 6
033 1CYC Fully disehaesed
1CYCSEAT o
034 10YC BRIIRHT scharged
" 1CYCTE 4T He 6
035 1CYC Fully discharged
; 1CYCSE 4 T L o
036 1CYC Fully discharged
25CYCSE A TH R, o
037 95CYC Fully discharged
25CYCSE AT R 0
038 25CYC Fully discharged
25CYCSEA TR o
039 25CYC Fully discharged
25CYC5E 4R A,
040 95CYC Fully discharged 0
25CYCSE4 T, 0
041 25CYC Fully discharged
25CYC5E 4 TR p
042 25CYC Fully discharged
25CYCTEA T o
043 95CYC Bully discharged
25CYCSEA I
044 95CYC Pully discharged 0
25CYCSEA e
045 95CYE Fully di-shangad 0
25CYCSEAS T o
046 95CYC Fully discharged

%iE: D-fEIR F K 0-LfR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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